: e T EIT
|l|||||lﬁ?f

P-539-MSML-DISTILLERY-22020

(Revision - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)
FOR

ESTABLISHMENT OF 45 KLPD MOLASSES/CANE JUICE
BASED DISTILLERY

BY

MUKTESHWAR SUGAR MILLS LTD.

DHAMORI (BK), TAL.: GANGAPUR, DIST.: AURNAGABAD,
MAHARASHTRA

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

d®5 %%
3 % T
Ky 2 W )
3 E AAF)
&NV- Gj &j m\ G’
1SO 9001

JUNE - 2020

NABET




Magd (Wiea 11D The Pertages
[...]
. By-Product
SExisting Sugar Factory
Bagasse (29%)* MT/D 725
2500 TCD
( ) Press Mud (4%)* MT/D 100
Molasses (4%)* MT/D 100
Products
. . Rectified Spirit (RS)/Extra Neutral
Propos%lnli)tlstlllery Alcohol (ENA)/Ethanol KLPD 45
By-Product
(45 KLPD) Fusel Oil MT/D 0.09
CO, MT/D 34
Compost MT/D 36

NOTE- $ :Values as per valid CTO, *: Percent of Cane Crushed.
5) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the
major deciding factors for fixing the crushing capacity of sugar factory. Today, sugar
factories cannot survive in healthy condition on a single product i.e. sugar. Thus, it is
essential to develop sugar factory into an affiliated complex so as to utilize the valuable by-
products more profitably. Bagasse based cogeneration of steam and electricity has been
practiced since long time in sugar mills. Molasses is also another important by-product of the
sugar industry. Alcohol has assumed very important place in the Country’s economy. It is a
vital raw material for a number of chemicals and also a renewable source of energy. It has
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcoholic liquors. It has a potential as fuel in the form of power alcohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lanka etc., as the synthetic alcohol produced by these countries, from naphtha of



petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of MSML decided for establishment of distillery.

6) MANUFACTURING PROCESS

Detailed manufacturing process and flow diagram for sugar factory & distillery unit are given
in Chapter 2 of EIA report. Manufacturing process of integrated project complex is presented
at Figure 1.

Figure 1 Integrated Manufacturing Process Operations

Sugar Factory

Weighment & Cane
Preparation

1
1
1
:
1
- A4 * Bagasl‘se Steam Power
1
1
1
1
1

Cane Milling/ Crushing

\4

Juice Extraction & > Pressmud ——>

Bio-Compost As Marure

Juice Sulphitation Conc. Spentwash 1‘

MEE Condensate
for Recycle
v
- ~
Syrup Boiling
Bio-Methanation
Molasses +
2 Raw Spentwash

Centrifugation

Fermentation —> Distillation Alcohol

\ 4

A4

Storage of Sugar

7) ENVIRONMENTAL ASPECTS

MSML has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A) Water Use and Effluent Generation
a. Water Use

Total water requirement for existing sugar factory will be 955 M*/D (As per consent 390
M3/D- fresh water). Out of total water requirement, 866 M3/Day will be Cane Condensate, 51
M?3/Day will be treated water from ETP & 38 M?*/Day will be fresh water taken from
Jayakwadi dam.

Total water required for proposed distillery unit during crushing season will be 514 M3/Day.
Out of total water requirement, 366 M3/Day will be treated water from CPU, 116 M*/Day
will be Cane Condensate, 20 M*/Day will be treated water from ETP & 12 M*/Day will be
the fresh water taken from Jayakwadi dam.

\ Ahrdifeaiftom e sinisiaisiel Alisisitieteiateiattetatit bt D D

Boiler > Turbines — ' 5 To Factory



Total water required for proposed distillery unit during non-crushing season will be 514
M3/Day. Out of total water requirement, 366 M>/Day will be treated water from CPU & 148
M?3/Day will be the fresh water taken from Jayakwadi dam.

Details of water usage in sugar factory & distillery unit is presented in Table 5 & 6.
Table 5 Details of Water Consumption in Existing Sugar Factory

Water Consumption (M3/Day)
No. Description Existing Sugar Existing Sugar — As
per consent
1 | Domestic 12 20
2 | Industrial
a) | Process *660 350
b) | Cooling Make up *82 90
c) | Boiler Make up *120
d) | Lab & Washing *3 --
¢) | DM Plant 26 --
f) | Ash quenching *1 --
Industrial Total 892 (*866+726) 370
Recycle 97% -
3 | Green Belt 951 --
Grand Total | 955 (*866+"38+951) 390
Fresh Water Consumption
(Norm: 100 Lit / MT of Cane 10.4 Lit. 148 Lit.
Crushed)
Note: # Fresh water from Jayakwadi dam * Sugarcane condensate

Q Treated water from ETP

Table 6 Details of Water Consumption in Proposed Molasses Distillery Unit
(During Sugarcane Crushing & Non- Crushing Season Days)

Water Consumption (M*/Day)
No. Description Crushing Season Non-Crushing Season
(150 Days) (120 Days)
1 | Domestic "2 "2
2 | Industrial
a) | Process *357 *357
b) | Cooling Make up 78 (*69+*9) 78(%69+%9)
¢) | Boiler Make up *43 43
d) | Lab & Washing *3 3
¢) | DM Plant “10 “10
f) | Ash quenching *1 1
Industrial Total 492(*366+*116+°10) 492(*366+126)
Recycle 98% Recycle 74% Recycle
3 | Greenbelt 90 20
Grand Total | 514 (*366+*116+"12+20) 514 (*366+7148)
Fresh Water Consumption
(Norm: 10 KL/KL of 0.2 KL 2.8 KL
Alcohol)
Note: # Fresh water from Jayakwadi dam *  Sugarcane condensate
Q Treated water from ETP & Treated Water from Distillery CPU



Table 7 Details of Water Consumption in Proposed Cane Juice Distillery Unit
(During Sugarcane Crushing Season — 150 Days)

No. Description Water Consumption (M3/Day)
1 | Domestic "2
2 | Industrial
a) | Cooling Make up *78
b) | Boiler Make up *43
c) | Lab & Washing *3
d) | DM Plant 10
e) | Ash quenching *]
Industrial Total 135(*125+10)
Recycle 98% Recycle
3 | Greenbelt 90
Grand Total 157 (*125+*12+220)
Fresh Water Consumption 0.2 KL
(Norm: 10 KL/KL of Alcohol) )
Note: # Fresh water from Jayakwadi dam * Sugarcane condensate

Q Treated water from ETP
b. Effluent Treatment-
i) Domestic Effluent

Domestic effluent from existing sugar factory is 10M*/D, same is being treated separately in
proposed STP. After implementation of distillery unit, total domestic effluent from MSML
campus will be 11.5 M*/D (Domestic effluent from sugar factory — 10 M3/D & distillery 1.5
M3/D). Same will be treated in proposed Sewage Treatment Plant (STP) of capacity 20M>/D
and treated effluent will be reused for flushing and also used for gardening.

ii) Industrial effluent

Total trade effluent generated from existing sugar activities is 142 M3/D (As per consent 240
M3/D). Same is treated in existing Effluent Treatment Plant (ETP) provided in own factory
premises having capacity 300 M*/D comprising of primary & secondary unit operations.

From proposed molasses distillery unit, raw spentwash about 360 M>/D will be generated.
Here, spentwash will be primarily treated in bio-methanation plant followed by concentration
in MEE. Concentrated spentwash @ 75 M>/D will be forwarded for composting. Refer
Appendix- F for mass balance for composting. Other effluents viz. spent lees @ 63 M*/D,
MEE condensate @ 281 M*/D, cooling & boiler blow down @ 17 M*/D and lab-wash & DM
backwash @ 13 M?/D will be treated in proposed CPU. Treated water from CPU will be
reused for industrial operations, thereby achieving Zero Liquid Discharge (ZLD) for process
effluent.



Table 8 Effluent Generation from Existing Sugar Factory

Effluent Generation
Description Sugar Factory Sugar Factory (M3/Day) Disposal
(M*/Day) — As per consent
1. Domestic 10 16 Treated in proposed STP
2. Industrial
a)Process 80 Treated in existing ETP
. having primary &
b)Cooling 8 secondary treatment
c¢)Boiler 25 240 units; used for green belt
& gardening
d)DM Plant 26
e)Lab & Washing 3
Industrial Total
(atbtctdte) 142 240
Table 9 Effluent Generation from Distillery Unit
L Quantity (M3/D) .
Description — - — Disposal
Molasses Distillery Cane Juice Distillery
1. Domestic 1.5 1.5 Treated in proposed STP
2. Industrial
a)Process Raw Spent wash — 360 | Raw Spent wash — 180 | Raw spentwash shall be primarily
Conc. Spentwash — 75 | Conc. Spentwash —30 | treated in Bio-methanation plant
followed by concentration in Multi
Effect Evaporator (MEE). Conc.
Spentwash shall be forwarded for
bio-composting alongwith pressmud.
MEE Condensate -281 | MEE Condensate - 146 | Other effluents viz. MEE condensate,
Spent lees — 63 Spent lees — 37 spent lees, cooling b/d, boiler b/d, lab
b)Cooling Blow down 3 g & washing effluent shall be
. forwarded to Distillery CPU. Treated
c)Boiler Blow down 9 9 .

- effluent shall be fully recycled in
d)Lab; Washing 3 3 process to achieve Zero Liquid
¢)DM back wash 10 10 Discharge (ZLD) for process effluent.

Total Conc. Spent wash-75 | Conc. Spent wash-30
ota

Other effluent — 374

Other effluent — 213




Figure 2 - Flow Chart of Existing Sugar Factory ETP

SDB Filtrate
Inlet
300 M3/Day SR Equalization Tank Sclzar/i:g':j/‘/-la-te:( Reaction Tank
oda/Acid Tan
(6XAX1.5M) > (5X4X1.5M) S (7.5X7X3M)
Clarifier- Clarifi
arifier-
To Reuse <«— Tref;eesti(;l\)l(:;tzrl\;';nk n ;3(2 = Aeration Tank A
: : (Ser2 (16X7.5X3M) (4oX2.5
M)
M)
1
I ]
T T g
Y v
1 2
No | Parameters | Unit Inlet Outlet
3 4
1. [pH _ 56 78 RAS — Return Activated Sludge
2. | COD mg/lit | 2000-2500 | <250 . .
3. [ 80D me/it | 1000-1500 | <100 Existing Unit
4. | TDS mg/lit | 1800-2100 | <2100 | | === === Recirculation sDB4No's To equalization
2 (4X4.5X0.5M)
5. | ss mg/lit | 250-300 <100 Tank
Figure 3 Process Flow Diagram of Proposed CPU
500 m*/day Equalization Tank Secondary Tube
E — 22X8X4M > Aeration Tank N settler
22X20X4M 10X9X4M
N g
A7
RAS V
g
2
w
c
&
o
v
Excess Sludge Used Polishing
For Greenbeltand Tank
Land Irrigation 12X9X4Mm
MGF — Multi Grade Filter Existing Unit

RAS — Return Activated Sludge

Recirculation




Figure 4 Process Flow Diagram of Proposed CPU for Distillery

Inlet
375 M3/Day
—>

Equalization Tank
9X8X3.5M

Flash
Mixer

1.5X1.5X
2.5M

1Im@PX2mHOS

Intermediate
Holding Tank
7X7X3M

Treated Water To Recyclein
Tank —> Process
8X8X3.5M
Sr. o
N Paramtrs Unit Inlet Outlet
0.

1. [ pH 5-6 7-8
2% CcoD mg/lit | 3500-4000 | <100
3. | BOD mg/lit | 1500-2000 | <50
4. DS mg/lit | 2000-2500 | <100
5. | SS mg/lit | 400-500 <50

A4

Flocculator
4X4X2.3M

Secondary
Clarifier
60X3.5M

Primary
Clarifier
4.50X3.5M

Anaerobic Digester
130X6M

a8pn|s ssaax3

A

Aeration Tank v
14X12X3.5M <

T J—

SDB 4No’s
(3X3X1M Each)

Filtrate to

RAS - Return Activated Sludge

1 PSF — Pressure Sand Filter
ACF - Activated Carbon Filter

Proposed Unit

Equalization Tank

Recirculation

Figure 5 Flow Chart of Proposed STP

20 = Secondary ’
Aeration Tank 5 Filter Feed
m?*/day| Bar Screen Cum Equalization Tank (MBBR) Settling Tank N Ea S
—> 3X2X2.8M 2X1.5X2.6M »
0 &G Tank 8 2.5X1.2X2.8M b 2X1.2X2.5M
1.2X1X0.8M D
A .
P RAS v
~
m
8
a Treated Water
2 ToReuse €—¢ Tank @ @
e 2.2X2.2X2.8M
poncomneaas ¥
A2
Sludge Drying| Sludge Dryin
Bed-! Bed-ll
2X2X1M 2X2X1M
No | Parameters Unit Inlet Outlet
1 |pH 6.5-7.5 7.2-75 PSF - Pressure Sand Filter
2. | coD mg/lit 500-600 <30 ACF - Activated Carbon Filter
3. BOD mg/lit 250-300 <10 RAS - Return Activated Sludge
a. | Tss mg/lit 250-400 <5 P-Pump
5. |0&6 ma/lit 25-50 <10 Proposed Unit

Recirculation Line




B)

Air Emissions

Presently, steam required for existing sugar activities is taken from boiler of 48 TPH capacity.
Bagasse to the tune of 478 MT/D alongwith Biogas 825 Nm?®/Hr is used as fuel. Wet
Scrubber is provided as APC.

A 10 TPH boiler will be installed under proposed 45 KLPD distillery unit. Bagasse to the
tune of 105 MT/D will be used as fuel. Wet Scrubber will be provided as APC.

Steam required for the proposed distillery activities will be taken from existing 48 TPH boiler
of sugar factory as well as from new 10 TPH boiler. A common stack of 65 M height will be
provided for existing & proposed boiler.

There will be process emissions in the form CO: from Fermenters in distillery unit to the tune
of 34 MT/D. Same will be collected, purified, compressed and filled in cylinders and sold for
production of beverages. Details of Boilers are presented at table 10.

Table 10 Details of Boiler and Stack in MSML

Boilers DG Set
No. Description

Existing (Sugar Factory) | Proposed (Distillery) Existing
1 | Capacity 48 TPH 10 TPH 500 KVA
2 | Fuel type Bagasse & Biogas Bagasse Diesel
3 | Fuel Qty. 478 MT/D & 825 M*/Hr 105 MT/D 90 Lit./Hr.
4 | MOC R.C.C R.C.C MS
5 | Shape Round Round Round
6 | Height 65 M 5M (ARL)
7 | Diameter 25M 25M 150 mm
8 | APC Equipment Wet Scrubber Wet Scrubber --

A) Noise Pollution Aspect
i. Sources of Noise

1. In the distillery, very high noise generating sources would not exist. Expected noise

levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source. Moreover,
enclosures to the machinery would be provided wherever possible.

. Fermentation section & distillation section would be the other minor noise generating

sources. The expected noise levels in these sections would be in range of 70 to 80
dB(A).

. Existing sugar factory and co-gen; noise-generating sources are the boiler house,

turbine rooms, cane crushing section and mill house, etc.

. Adequate green would be developed in phase wise manner in and around the industry.

So that it would further attenuate the noise levels.

ii. Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

B)

Hazardous Wastes

Different types of hazardous wastes being generated from proposed unit alongwith disposal
methods are presented in Table 11.




Table 11 Hazardous Solid Waste Generation & Disposal

No. | Industrial Unit Category Quantity Disposal

Sugar Factory & | Spent Oil — Cat.5.1 1.6 MT/Yr. Reuse in own boiler as fuel

Distillery Unit Empty Containers —33.1 20 Nos. /Yr. Authorized re-seller

C) Solid Wastes
Table 12 Details of Solid Waste

No. Unit Type Quantity (MT/D) Disposal
1 | Sugar Factory | ETP Sludge 0.3 Used as Manure
(Existing) Boiler Ash (Bagasse) 14 Bricks / cement manufacturers
/ manure
2 | Distillery Unit | Boiler Ash (Bagasse) 3 Bricks / cement manufacturers
(Proposed) / manure
Yeast Sludge 8 Used as filler material for
CPU Sludge 0.6 composting/ manure

Agreement with brick manufacturers will be done after commissioning of distillery unit.

O Odour Pollution

There are number of odour sources such as molasses handling and storage, fermentation and
distillation, secondary effluent treatment, and storage of effluents, stale cane, bad mill
sanitation, bacterial growth in interconnecting pipes & unattended drains. Measures adopted
under existing unit for controlling same are proper housekeeping, sludge management in
biological ETP units, steaming of major pipe lines, regular use of bleaching powder in the
drains, efficient handling, prompt & proper disposal of press mud. Under proposed project of
distillery, spentwash shall be carried through closed pipeline for spentwash storage and
handling activity shall be entirely eliminated.

D) Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
solid & hazardous wastes handling and disposal as well as in respect of emission handling
and disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed establishment.

E) Environmental Management Cell

EMC will be proposed by MSML, functioning under its sugar & distillery unit. Members of
EMC will be well qualified and experienced in their concerned fields. EMC is as under-

Table 13 Environmental Management Cell of MSML

No. Designation Number (s)
1. Managing director 1
2. Chief Executive Officer 1
3. Production Manager 1
4. Environmental Officer 1
5. Safety Officer 1
6. Chief Chemist 1
Total 06

Details of capital as well as O & M costs towards environmental aspects under the existing
sugar setup & proposed distillery are as follows —

10




Table 14 Capital as well as O & M Cost under Existing & Proposed Unit

. Cost Component (Rs. Lakhs)
No. Description Capital | O & M/ Year
A | Existing
1 | APC Equipments — Wet Scrubber, Stack (65 M) for boiler 200.0 50.0